VULC4An
CATALOG OF
REPLACEMENT PARTS

VMCS CLAMSHELL

MODEL

VMCS-101
VMCS-102
VMCS-201
VMCS-202

Al4703

For additional information on Vulcan Equipment or to locate an authorized parts and
service provider in your area, visit our website at www.vulcanequipment.com

VULCAN-HART 3600 NORTH POINT BLVD.

DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANEQUIPMENT.COM F-43313 Rev E (December 2023)




VMCS CLAMSHELL REPLACEMENT PARTS

F-43313 Rev. E (December 2023) -2- © VULCAN-HART COMPANY 2023



VMCS CLAMSHELL REPLACEMENT PARTS

Table of Contents

5 CONTROL HOUSING
7 PLATE ASSEMBLY
9 ARM MECHANISM

-3- F-43313 Rev. E (December 2023)



VMCS CLAMSHELL REPLACEMENT PARTS

_____________________

) 29 Wire - Bend & Stay
\ PART NOT ILLUSTRATED

~ ’

_____________________

4

A}
1
1
1
1

et
2A

CONTROL HOUSING

F-43313 Rev. E (December 2023) -4 -



VMCS CLAMSHELL REPLACEMENT PARTS

CONTROL HOUSING

ILLUS. PART NO. NAME OF PART AMT.
PL-60657

1 00-945002 Screw 1/4-20 TruSS Hd. (5/8" Lg).....ccueiuieieiiesieeieseeie ettt e e ste st s e e sreenae e e sreensaaesennes 15

2 00-945031 Top Controls BoX WEIAMENL...........oovi et sse e e e e e e e e e e s e e e nee e e e e e nnnnnes 1

3 00-945009 SCrew 8-32 X 3/8 PaN HU.....ccueeiieieee ettt ettt et ean 6

4 00-945060 WIrNG COVET PIALE........ei ittt et e ee s 1

5 00-927435 SCrEW 10724 X 3/4 L. . eueeieeeie et et eteest e stee et e st e st en e s e st e seeeneees e sneesseenneeneeeeeeeennneeennneeenn 4

6 00-945076 TEIMINGI BIOCK......ueiieiiie ettt et ettt n e na e et e e e nane e s 1

7 00-945002

8 00-411242-00001

9 00-945032
10 00-945000
11 00-944136

12 00-945066 LT oo T S USURRUPR PSR
13 00-730534 NUE 10-24 HEX KEPS........oeeie ettt et e et e et e et eete e et e eeaeaessaeaeeaeannes 4
14 00-922616 Self-Tapping SCrEW 10-16 X 1/2.....ceiieeeeeeiee ettt e e sneeneeeeeseeanneeenneeenn 1
15 00-945077 CeramiC JUNCHON BOX.......ciiiuiieeiiieiieseiteiee s eteeeesssteeeesate e e e s saeeessassaeeessnaeeeessssaneeensseeeessssnsnnnnnenen 1
16 00-944133 High Limit SWILCN. ....ceeeieeeie ettt s e e e e e e e sneeneeeanneeeanes 1
17 00-945105 SCrEW = Cap 1/4-20 X 3/8.... oottt e e e te et e et e s er e e ebe e e s e e ssaeeabe e earassnaaeaeeean 2
18 NS-047-72 LOCK NUL 1/4-20.........eeieeeeee ettt e et e e et e et e e s e e e e e e eaeeeateeeaaeesaseessanaeeannnnes 4
19 00-945005 Screw 1/4-20 X 7/16 HEX HU........ooiiiiee ettt s naae e e 8
20 00-945030-0000A  Lower Controls Box WEIAMENL............ccuuii ittt et et e e eaaae e e erabesaeaeeeeas 1
21 00-944131 Light - Indicator

22 00-944441 SWILCN = O/ Off...ceeeeeeee e ettt ettt e et e et e et e e e ate e et e e aeeenaaeaeeean 1
23 00-957916-00003  Nameplate - SMall (WUICAN).........uoi i et e e et e e e eate e e e esareeaestsbesaeaneaees 1
24 00-945029 Platen MOUNE PIAte.........oooiiiiieeeeece ettt e e et e e e eate e e e aeaaeaaens 1
25 NS-047-72 LOCK NUL 1/4=20........eeeeeeeee ettt et e ae e et e et e e et e e et e eaeeeaaeeeaaeesaseessaeaeeeeannes 8
26 00-945045 HINGE PATtS. ...ttt e e sa e sh e et ettt e e e e eaanee 2
27 00-945013 PiN = ClIEVIS /4 X 11/2. e ettt et e s e e et e e eat e e s aeeeabeeesaeessaeaeeaennnes 1
28 00-976881-0000A  Kit - Safety Wire (INCIS. HEM 17).......oiiiieie ettt aee e e 1
29 00-945106 WWIre = BENA & StAY.....oiiiiiiiiiciie ettt ettt e e e e e e e e s ateeaeeenbeeean e e e anareaens 1

-5- F-43313 Rev. E (December 2023)



VMCS CLAMSHELL REPLACEMENT PARTS

________________________________

21 00-498573-00001 Wire Tie

16 00-944504 Clip - Teflon Retaining *
1 17 00-944505 Sheet - Teflon

1 18 00-976846 Tubing

i 19 00-719566 Sleeving 1/4 In.

1 20 00-976850-00024 Sleeving 1/2 In.

:

1

1

X PARTS NOT ILLUSTRATED

................................

PL-60658 |

PLATE ASSEMBLY

F-43313 Rev. E (December 2023) -6-



VMCS CLAMSHELL REPLACEMENT PARTS

ILLUS.
PL-60658

PART NO.

00-945002
00-945033-0000A
00-945063
000-944371-B0001
00-944954
00-945075
00-945053
00-945019
00-945052-00001
00-913126-00084
00-945052-00002
00-945085
00-945086
00-945082-000A3
00-113631-00024
00-944504
00-944505
00-976846
00-719566
00-976850-00024
00-498573-00001

PLATE ASSEMBLY
NAME OF PART AMT.

SCrew 1/4-20 TrUSS HA.....o ettt e et e e e ee e e ennnae e 12
Platen Assy. Cover
Platen Cover GasKEL. ........oouiiiiiiiii et sr e e e 1
Bracket - REEAINET. ..ottt et e e e e 2
Plate - INSulation RETAINET............oi it 1
Lock Nut 1/4-20 Flange Hex.... .32
Platen INSUIBtION. ...ttt st e e e 1
Retainer - Heating EIEmMENt...........ccueiiiiiiieecee ettt e e e e e e e 1
Element - Heating (208 V.) (Watlow)........coueiiiiuiiiieeieee et 1
Kit - Heating Element Repair (208 V.)...
Element - Heating (240 V.) (Watlow)........co.eiiiiuiiiieeeeeesereee et
LI Lo LA T SO UPPT 1
Teflon Mount 1/4-20 Shoulder Bold...............ooiiiiiiiee e 2
Platen Plate and Side Panel Assy. (SMOOth).........ccooiiiiiiiiii e 1
Stud - Self Clinching .
Clip - Teflon RETAINING. ..ottt e e 1
SHhEEt = TEIION ... ettt e e 1

* Teflon sheets for Panda Express are not sourced by ITW.

F-43313 Rev. E (December 2023)



VMCS CLAMSHELL REPLACEMENT PARTS

N\,
et

\// 7

,/-\H 3
VA

<
S [s2]
2\

o

\}

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

%
|
PREVIOUS

CONSTRUCTION

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

PL-60659 |

ARM MECHANISM

F-43313 Rev. E (December 2023)



VMCS CLAMSHELL REPLACEMENT PARTS

ARM MECHANISM

ILLUS. PART NO. NAME OF PART AMT.
PL-60659
1 00-945027 REAr HOUSING LT ...ttt e sttt ettt e e e e enanes 1
2 00-945002 SCreW 1/4-20 TIUSS HU....ooi ettt et e s ee e et ae e s saae e e ense e e e saseeeeneeeeensnnnnnnnennes 8
3 00-945028 8L oz 4o T T =) QO 1V SN 1
4 00-945083 GFOMIMEL.... ..ottt ettt ettt e et e et e e e ae e e b e e e aeeesaeesaeeeaaeeeasaeeeaeeeseeeasaeeesseeseesnssaeaeeens 1
5 00-945026 Rear Cover and JUNCHON BOX...........coiiuiiiiiiiiiie ettt sttt e eeeaeeensaeaeeaennnes 1
6 00-945005 Screw 1/4-20 X 7/16 HEX HA......cooiieieeeeeeee ettt aae e e 2
7 00-945007 Lockwasher 1/4
8 00-945001 SCrew 1/4-20 X 3/4 TrUSS Ha....ooiiieeee ettt e et e e e et e e e eaate e e eassesneaeeeeas 4
9 00-945025 REAI HOUSING. ...t ettt e e se e sba et e e e e e i 1
10 00-945006 Retaining Clip 1 Shafl... ..ottt et e e e e 4
11 00-945011 MOUNE BArs, VIMICS...... ..ottt et e e et e e et ae e e e tae e e eabe e e easbeaesaseeeensseeennsssssnnnnenes 2
12 00-945010 Height CoNrol BUMPET ...ttt ettt e et e e steeenaeesaeeensaeaaeannnnes 1
13 00-945034 BUMPSTOP MOUNE PIAtE........eeiiiiiie ettt s e s e e e e e e e aeeaeeeens 1
14 00-945007 [ o 4TT =T 2T e SRS 1
15 00-945004 SCIEW 1/4-20 X 1=T/4..cee ettt e e e e e e e et ae e e s e e e e esse e e e e easaeeesnsseeeesnsseeesnssnsnnnnnenes 1

16 00-945062 L O 10T S 1 S 2
17 00-945020 PIMAN AMM BASE......coeiieii ettt e e e 2
18 00-945059 1= 2= 1= 7= T4 TSPt 2
19 00-945058 CenteriNg BraCKet.......c..ocieiiiieeiiee ettt et 1
20 00-945009 Screw 8-32 x 3/8 Pan Hd...
21 00-945018 UPPET PIVO RO, ... ettt e e e e
22 00-719566 SIBEVING = SHICON ...ttt ettt e et e e et e e et e e b e e st e e e e e seesneeeanee s nsaeaaaannn
23 00-945003 Spring - Cut To Length (0.313")....ueiiiicieeie ettt se e ebe e ereesreenae e beaeas 1
24 00-945035 €A = AXIE ATttt e et e et e e e e eate e e e eetaeeeetaeeeaaaaeeeeanaeeeeeaeeaeeasbeeeeansarrnannanas 1
*25 00-945021 Upper Spring Mount (Previous CONStIUCION)..........coiiiriiiiiiiiie et 1
26 00-945078 Pitman Arm BUSHING........oiiiiiit ettt 4
27 00-945061 UpPer SPriNg Cap PiN....c ettt e e 1
*28 00-945022 Spring Alignment Rod (Previous Construction).............cceecvieieiiciiriiiee e 2
*29 00-945056 Lower Spring Alignment Shaft (Previous Construction).............cccueeeveeiiieeeiiee e 2
*30 00-945051 System Spring (Previous CONStrUCHION)............occuiiiiieeiiee et aae e 2
31 00-945024 LOWET PIVOt ROG. ...ttt ettt ettt et e e et e e st e e s abb e e e e saeeeeaaaaaaeens 1
*32 00-945023 Lower Spring Mount (Previous CONStrUCHON).........cciiiiiieieriereee e 1
33 00-498756 Screw 6-32 x 3-16
34 00-945048 COVET = WITBWAY ...ttt ettt ettt e etee et eesat e e st eeebeeeh e e e et e e neeesaeeeaseeaaseesate e neeanseesnseaanee s nnnsaaeannn
35 00-945083 (€ ToT 101001 SRR UPRRPN 1
36 00-945015-00001  Left Arm (With WITEWAY).......cccueiieieie et sttt sae e te e e e e ereenseensa s e e s sseeesnseas 1
37 00-944953 Bracket - Gap AQJUSE. ....c..eiiiieeieeie et et e 1
38 00-091792-A0T45  SCIBW.....eueeieeeeetiesteesteereeeeeessee e saeeeseeseeteseeaeeenseaneeameeaseenseaneesseenseanseaneesseensennsesneeseeeneesnseeesreens 2
39 00-945017-00001 AT HANAIE......ceiieiieiieeee sttt e et e e ee st e te e e e smeeemeesseenseenaeaneeseeeneesnneeenneeas 1
40 00-944952 Bracket - Gap AQJUSE LEJ.......cccueiiiieiiie ettt ettt saae et aeer e e e e enanes 1
41 00-090866-A0007  WWING NUL.....c.ueiieiisiieieeeiesiese sttt st e e e e e eseesee s e e seesneensesaeeneeeaeeseesneenseaneenseaseesnneeesneeas 2
42 00-945000 Screw 1/4-20 X 1-1/4 COUNLEISINK......cocviiieeee et ee e seeene e eneeeas 4
43 00-945016-00001  Right Arm (Without WIFEWAY)........ccuuiiiiiiiiiiiiee st 1
44 00-945087-0000A  Gap AQJUSE ACCESSOTY....ccuiiiuiiiiititiesie ettt et eae ettt s st reeeseesaeese e st e s e es e saeenre et e s nbeeeneeeas 1
45 00-945088 Mount Bar - Gap Adjust (Req'd W/ EM 44).......coooiiiiiiii e 1
**46 00-976771-0000A  Spring Mount Assy. (Current CONSIIUCHION)..........oiuiiiiiiiiiiii e 1

* No Longer Available, Use item 46.
** Can only be exchanged as an assembly in the field.

-9- F-43313 Rev. E (December 2023)



VMCS CLAMSHELL REPLACEMENT PARTS

FORM 43313 Rev. E DECEMBER 2023 PRINTED IN U.S.A.



